
  Mining Equipment 

 

 

 
 

 
 
 

Ref Document No. EB16006 Issue No. 1 

Subject Spring washers for driveline 

Release Date 19th December 2016 

 

Purpose – Advise COALTRAM® owners/operators that spring washers should now be used on 

most COALTRAM® driveline connections.  

 

Applicability – COALTRAM® CT08, CT10LP and CT10 models 

 

Background  

COALTRAM®’s have historically not had spring washers installed on their driveline 

connections. They rely on Loctite and the bolt being installed to the correct tension to stop 

the connection from coming loose. Over the years since the introduction of the 

COALTRAM® there have been some instances of bolts working loose leading to driveshaft 

joints separating.  

Findings/Recommendations  

After a couple of recent driveshaft joint separations PPK has reviewed the policy of not 

using spring washers on the driveline. History has shown that even though a properly 

tensioned bolted connection should not theoretically require an anti-vibration washer to 

remain tight, external factors exist that can cause the joint to loosen.  

PPK has changed their view and now recommend installing spring washers as well as 

Loctite 243 on driveshaft connections on the COALTRAM®.  

For in service COALTRAM®’s, PPK recommend continuing to follow the service sheets by 

checking the security of the drive line fasteners. At the next major scheduled service install 

spring washers on the driveshaft connections. The bolt length where spring washers are 

installed will be required to be ¼” longer than original. 

Spring washers in the future should be fitted to all but the centre drive shaft in the 

articulation area that links the front and rear frames. The use of spring washers on this joint 

will most likely cause contact between the bolt heads and adjoining drive shafts when at 

full articulation. Loctite 243 should be applied to these bolts upon installation. There has 

been no history of this driveshaft separating.  

Updated parts book pages are included with this bulletin that show where spring washers 

should be used. 

A kit is available containing the required bolts and spring washers under part number 

5520010394. 

 
Ashley Ryan  
Mechanical Engineer  
   
PPK Mining Equipment Pty Ltd  
T: +612 4964 5400  
E: a.ryan@ppkgroup.com.au  
www.ppkgroup.com.au 

 

ENGINEERING BULLETIN 
 

mailto:a.ryan@ppkgroup.com.au
http://www.ppkgroup.com.au/




378







379







5520 0068 18 003 


DRIVELINE                


Ref  Part no  Qty  Description  Benämning  See page  Remarks  
no  Detaljnr  Antal    Se sida  Anmärkning  


1  5520 0032 07  1  DRIVELINE    


2  5541 2707 00 1 BEARING  Page 383 DRIVELINE CENTRE BEARING 


3  5520 0024 20  1 DRIVELINE    


4  5535 5345 00 1 BEARING   BEARING-PILLOW BLK.(2 7/1 
5 5520 0017 97 1 DRIVELINE  Page 385 7C WITH BEARING STUB 
6 5520 0024 21 1 DRIVELINE    
7 5520 0017 96 1 DRIVELINE  Page 387  
8 5531 0326 00 16 SCREW, HEX HEAD   CPSCR-HEX 3/8 NF X 2 G8 
9 5530 7768 00 16 SCREW, HEX HEAD   CPSCR-HEX ½ NF X 2 G8 


10 5572 7814 00 1 PLATE    
11 5520 0091 33 1 GUARD    
12 5574 3570 00 1 DRIVELINE GUARD    
15 5580 0069 76 1 DRIVELINE GUARD    
16 0570 5090 01 1  NIPPLE   UNF 7/16-NPTF ¼ 90 DEG  
17 5532 8237 00 1 AERATION NIPPLE   VENT-1/8 NPT (VALVE TYPE) 
18 3455 0457 01 1 BUSHING   NPTF ¼-18—1/8-27 
19 0570 5090 21 1 NIPPLE   UNF 7/16 – NPTF 1/8 
21 5541 0249 00 8  SCREW, HEX HEAD   A M16 60 38 10 24 10.9 – 
22 0147 1476 03 2  SCREW, HEX HEAD   M 16 X 35 – 8.8 FZB 
23 5540 2047 00 2 SCREW, HEX HEAD   M 16 X 70 – 10.9 FZY- 
24 5540 1127 00 20 WASHER   WASHER-FLAT M16 HT PLTD 
25 0291 1114 00 6 LOCK NUT   M16 – 8 FZB 
26 0147 1936 29 2 HEXAGON SCREW   A M20 70 46 12,5 3010.9 
27 0147 1963 56 2 HEXAGON SCREW   A M20 80 H 12,5 30 10.9 
28 5540 1128 00 4 WASHER   WASHER-FLAT M20 HT PLTD 
29 0291 1128 28 2 LOCK NUT   M20 – 8 FZB / ISO 7040 
30 5540 1649 00 2 HEXAGON NUT   NUT-HEX M20 G10.9 
31 5530 8517 00 6 SCREW, HEX HEAD   CPSCR-HEX 5/8 NC X 1-1/2 
32 0301 2378 00 6  PLAIN WASHER   17/30 X 3 – HB 200 FZB 
33 5580 0100 85 2 MOUNT    
34 5540 1362 00 2 SCREW, HEX HEAD   CPSCR-HEX M16 X 55 G10.9 
35 5530 9120 00 40 SCREW, HEX HEAD   CPSCR-HEX ½ NF X 2-1/4 G8 
36 5520 0103 93 40 SPRING WASHER   WASHER-SPRING 1/2” 
37 0333 2108 01 16 SPRING WASHER   WASHER-SPRING 3/8” 


 


380












384







385







5520 0040 80 004 


DRIVELINE               Sheet 1 of 2 


Ref  Part no  Qty  Description  Benämning  See page  Remarks  
no  Detaljnr  Antal    Se sida  Anmärkning  


1  5520 0024 19 1 DRIVELINE    


2  5541 2707 00 1 BEARING  Page 389 DRIVELINE CENTER BEARING 


3  5520 0024 20 1 DRIVELINE    


4 5535 5345 00 1 BEARING   BEARING-PILLOW BLK.(2 7/1 
5 5520 0017 97 1 DRIVELINE  Page 391 7C WITH BEARING STUB 
6 5520 0024 21 1 DRIVELINE    
7 5520 0017 96 1 DRIVELINE  Page 393  
8 5531 0326 00 16 SCREW, HEX HEAD   CPSCR-HEX 3/8 NF X 1-3/4 
9 5530 7768 00 16 SCREW, HEX HEAD   CPSCR-HEX 1/2 NF X 2 G8 


10 5572 7814 00 1 PLATE    
11 5572 7869 00 1 GUARD    
12 5574 3570 00 1 DRIVELINE GUARD    
13 5572 7872 00 1 MOUNT    
14 5572 7869 00 1 GUARD    
15 5580 0038 30 1 DRIVELINE GUARD    
16 3177 3063 00 1 NIPPLE   UNF   7/16 - NPTF 1/4 
17 5532 8237 00 1 AERATION NIPPLE   VENT-1/8 NPT (VALVE TYPE) 
18 3455 0457 01 1 BUSHING   NPTF 1/4-18--1/8-27 
19 0570 5090 21 1 NIPPLE   UNF   7/16 - NPTF 1/8 
21 5541 0249 00 8 SCREW, HEX HEAD   A M16 60 38 10 24 10.9 - 
22 0147 1476 03 2 SCREW, HEX HEAD   M 16 X 35 - 8.8 FZB 
23 5540 2047 00 2 SCREW, HEX HEAD   M 16 X 70 - 10.9 FZY- 
24 5540 1127 00 22 WASHER   WASHER-FLAT M16 HT PLTD 
25 0291 1114 00 8 LOCK NUT   M 16 - 8 FZB 
26 0147 1963 29 2 HEXAGON SCREW   A M20 70 46 12,5 30 10.9 
27 0147 1963 56 2 HEXAGON SCREW   A M20 80 H 12,5 30 10.9 
28 5540 1128 00 4 WASHER   WASHER-FLAT M20 HT PLTD 
29 0291 1128 28 2 LOCK NUT   M 20 - 8 FZB / ISO 7040 
30 5540 1649 00 2 HEXAGON NUT   NUT-HEX M20 G10.9 
31 5530 8517 00 6 SCREW, HEX HEAD   CPSCR-HEX 5/8 NC X 1-1/2 
32 0301 2378 00 6 PLAIN WASHER   17 / 30 X 3 - HB 200 FZB 
33 5580 0100 85 2 MOUNT    


 
 
 


386







5520 0040 80 004 


DRIVELINE               Sheet 2 of 2 


Ref  Part no  Qty  Description  Benämning  See page  Remarks  
no  Detaljnr  Antal    Se sida  Anmärkning  


34  5540 1362 00 2 SCREW, HEX HEAD   CPSCR-HEX M16 X 55 G10.9 


35 5520 0034 83 1 DRIVESHAFT LOOP    


36 0301 2344 00 2 PLAIN WASHER    


37 0147 1362 03 2 SCREW, HEX HEAD    
38 5530 9120 00 40 SCREW, HEX HEAD   CPSCR-HEX ½ NF X 2-1/4 G8 
39 5520 0103 93 40 SPRING WASHER   WASHER-SPRING 1/2” 
40 0333 2108 01 16 SPRING WASHER   WASHER-SPRING 3/8” 


 


387









